
 |   MAY 2015   ISSUE 189

JULY/AUGUST 2015  l  ISSUE 190 

Wastewater  
Using native plants 
Plant upgrade lessons
Built for the Defence Force
Stormwater conference 

water





JULY/AUGUST 2015  WATER NEW ZEALAND    l     1

CONTENTS WATER NEW ZEALAND

Issue 190 JULY/AUGUST 2015

Inside

  2 	 New Water New Zealand president, Brent Manning

  9 	 Getting to know Adrian Hynds

10 	 The CCO trend among councils

12 	 Resilience – a critical consideration

13 	 Getting to know David Simpson

14 	 Talking with Eldon Tate

18 	 Stormwater Conference 2015

50 	 Murky Waters – legal matters

58 	 Beyond the fence – a wider view

Features

22 	 Waste treatment with native plants

26	 From little boysenberries big things grow
[...]
available document, that details region specific greywater 
diversion information. Such documents are not available for 
all areas, and the requirements for greywater reuse between 
different regions can be confusing and variable.

This is not unique to a New Zealand context. International 
legislation surrounding greywater reuse is extremely 
variable, and complex. Indeed, legislation within countries 
often varies between regions, states or areas. However, 
in other countries, such as the United States, Canada and 
Australia, regions or states are much larger than the regions 
affected in New Zealand. Often significant geographical 
and climatic differences require a completely different set of 
greywater reuse criteria between regions. Although there are 
geographical variations in New Zealand, this could be taken 
into account for in any national guideline document for safe 
greywater management practices.

Complexity and rigidity of greywater legislation is likely 
to impact on compliance by the homeowner. Exceptionally 
stringent criteria for greywater reuse, as in California, 
USA, often results in low compliance (0.01 percent; Sheikh, 
2010). This is also the outcome of unclear or highly variable 



JULY/AUGUST 2015  WATER NEW ZEALAND    l     37

requirements for greywater reuse. Therefore there is a 
requirement for a greywater legislation to be clear, available 
and achievable by homeowners, to increase the rates of 
compliance, but not too lenient as to allow for any potential 
public health risk as a result of improper greywater reuse in 
a domestic setting.

Evidence indicates that a lack of understanding of 
the requirements for greywater use in New Zealand 
has contributed towards extensive unregulated and 
undocumented practices (Siggins et al., 2013). The extent of 
this unregulated greywater reuse is largely undocumented and 
unknown. It would be useful for the full extent of greywater 
reuse in New Zealand to be understood and acknowledged, 
particularly with regard to unregulated greywater diversion 
in rural and environmentally sensitive areas. This knowledge 

would assist in assessing and improving compliance with 
region specific requirements for greywater reuse and/or 
disposal practices.

5 CONCLUSIONS 
• �Legislation surrounding greywater reuse criteria should be 

clear, and readily available to homeowners
• Excessively complex legislation discourages compliance
• �Variable requirements within a relatively small geographical 

area adds to confusion and non-compliance.

ACKNOWLEDGEMENTS
The authors would like to acknowledge ESR core funding  
via MBIE for support of the “Greywater-wise” research 
project. WNZ 

Auckland Regional Council (2004) On-site wastewater systems: 

Design and Management Manual, 3rd Ed., Technical Publication No. 

58. Auckland: Auckland Regional Council.

Australian Government, National Water Commission (2008) 

Requirements for installation of rainwater and greywater systems in 

Australia. Canberra: National Water Commission.

Birkes, R. and Hills, S. (2007) Characterisation of indicator 

organisms and pathogens in domestic greywater for recycling. 

Environmental Monitoring and Assessment. 129(1-3), 61-69.

Cass, S., Beecroft, K. and Lowe (2012). Exploring drivers for 

greywater reuse in New Zealand: report for the Institute of 

Environmental Science and Research Ltd. Technical Report Number 

10049. Palmerston North: Lowe Environmental Impact.

Environmental Agency (2011) Greywater for domestic users: 

an information guide http://www.sswm.info/sites/default/files/

reference_attachments/ENVIRONMENT%20AGENCY%202011%20

Greywater%20for%20Domestic%20Users.pdf (accessed 16th  

July 2014).

Eriksson, E., Auffarth, K., Henze, M. and Ledin, A. (2002) 

Characteristics of grey wastewater. Urban Water. 4, 85-104.

European Union (2006) Directive 2006/7/EC of the European 

Parliament and of the Council of 15 February 200 Concerning the 

Management of Bathing Water Quality and Repealing Directive 

76/160/EEC. Official Journal of the European Union. L 64/37. 

4.3.2006. http://eur-lex.europa.eu/legal-content/EN/TXT/PDF/?uri=C

ELEX:32006L0007&from=EN (accessed 16th July 2014).

Gross, A., Kaplan, D. and Baker, K. (2007) Removal of chemical and 

microbiological contaminants from domestic greywater using a 

recycled vertical flow bioreactor (RVFB) Ecological Envineering. 31, 

107-114.

Harrow, D.I., Felker, J.M. and Baker, K.M. (2011) Impact of 

triclosan in greywater on soil microorganisms. Article ID 646750. 

Applied and Environmental Soil Science. p.8, http://dx.doi.

org/10.1155/2011/646750

Hernández-Leal, L., Temmink, H., Zeeman, G. and Buisman, C.J.N. 

(2010) Comparison of three systems for biological greywater 

treatment. Water. 2, 155-169.

Kapiti Coast District Council (2009a) Choosing futures, Community 

plan. http://www.kapiticoast.govt.nz/documents/downloads/

community%20plan/community-plan-2009-part-two.pdf (accessed 

18th July 2014).

Kapiti Coast District Council (2009) Greywater and Your Health.  

http://www.kapiticoast.govt.nz/Documents/Downloads/Green-

Plumber/Greywater-and-your-health.pdf (accessed 18th July 2014)

Leonard, M., Robson, B. and Gilpin, B. (2008) Greywater reuse as a 

water management option. Water New Zealand Annual Conference. 

Christchurch, New Zealand.

O’Toole, J., Sinclair, M., Malawaraarachchi, M., Hamilton, A., Barker, 

S.F. and Leder, K. (2012) Microbial quality assessment of household 

greywater. Water Research. 46, 4301-4313.

Sheikh, B. (2010) Whitepaper on Graywater. http://www.

watereuse.org/files/s/docs/Graywater_White_Paper.pdf (accessed 

17th July 2014).

Siggins, A., Hewitt, J., Williamson, W., Weaver, L., Ashworth, M.,  

van Schaik, A., Ang, R., Lowe, H., Roberts, S., Thompson, B., Robertson, 

J. and Horswell, J. (2013) Impact of domestic greywater diversion on 

a septic tank system and public health implications. Water, 178, pp 

40 – 45, March 2013.

USEPA. (2004) Guidelines for water reuse. http://nepis.epa.gov/

Adobe/PDF/30006MKD.pdf (accessed 16th July 2014).

USEPA. (2012) Guidelines for water reuse. http://nepis.epa.gov/

Adobe/PDF/P100FS7K.pdf (accessed 16th July 2014).

REFERENCES



38    l    www.waternz.org.nz

T he New Zealand Defence Force (NZDF) owns and 
operates a Wastewater Treatment Plant (WWTP) 
at Waiouru, which was originally built in 1957. 

The WWTP treats wastewater generated from the NZDF 
military base and from commercial and residential sources 
within the township and serves a total population of around 
3000. Pattle Delamore Partners (PDP) has assisted NZDF 
in the upgrade of the WWTP throughout the consenting, 
investigation, design, construction and operation of the plant. 

The upgrade of the plant included a new dual tank 
Sequencing Batch Reactor (SBR), alum dosing for phosphorus 
removal, UV treatment, improved sludge handling facilities and 
the refurbishment of many of the existing treatment processes. 
The overall construction cost was about $3.5 million. The plant 
discharges into the Waitangi Stream which is a small alpine 
stream which enters the Whangaehu River a few kilometres 
downstream. 

Warren McKenzie, environmental engineer and Rob Docherty, technical director Water 

Infrastructure, Pattle Delamore Partners, discuss the design of a new treatment plant.

WATER NEW ZEALAND PLANT DESIGN

DEFENCE 
FORCE
When the

CALLS

Detailed design
PDP started the design in October 2012. The process design was 
assisted by utilising Biowin wastewater treatment modelling 
software. 

The process design was undertaken in parallel with detailed 
design and site investigation given the tight timeframe required 
to meet key consent dates. Information was fed from the process 
design and site investigations to the detailed design team and 
the design progressed quickly with design documentation 
completed in February 2013. 

A key part of the project was to incorporate as much of 
the existing treatment plant infrastructure as possible and 
in particular utilise the existing trickling filters as these were 
accepted by local Maori representatives as providing spiritual 
cleansing of the wastewater. 



JULY/AUGUST 2015  WATER NEW ZEALAND    l     39

PLANT EQUIPMENT
The upgraded plant includes (new treatment processes bolded): 

• Inlet works, with grit chamber and step screen 

• Primary clarifier 

• SBR Lift Pumpstation with 40L/s capacity. 

• �2 x 800m3 SBR tanks (400m3 live volume per cycle) with  

diffused aeration, submersible mixers, sludge wasting pumps, 

floating decants and monitoring probes. Shown in Figure 1.

• �Caustic dosing to increase alkalinity prior to nitrification in  

SBRs (alkalinity deficient wastewater). 

• �Carbon dosing to assist denitrification (due to an inadequate  

C:N ratio). 

• Trickling filters (2 of, working in parallel). 

• �A recirculation pumpstation with 25L/s capacity (to keep  

the trickling filters wet during SBR idle phases). 

• Alum dosing prior to secondary clarifier. 

• Secondary clarifier. 

• Ultraviolet treatment. Shown in Figure 2.

• �Improved sludge handling facilities with a geobag dewatering 

system.

Figure 1

Figure 2

Flow data
The historical WWTP wastewater flow data comprised “hand 
kept” records (spanning some 10 years) which were essential in 
sizing unit processes. 

Some significant flows have been encountered at the Waiouru 
WWTP due to stormwater inflow and groundwater infiltration 
(I and I) in the township. The average daily flow for the plant 
is around 800m3/d but flows have been recorded in excess of 
5000m3/d. These large flows required the incorporation of 
overflow points at particular locations through the treatment 
process, the SBR tanks being one such point where bypassing 
will occur when inflow exceeds 1600m3/d. Following plant 
commissioning in early 2014 no flow in excess of 1600m3/d has 
been experienced. 

Characterisation of loads entering the WWTP is of 
particular importance. Post-screen flows were characterised 
for their contaminant loads to provide valuable process sizing 
information. The low BOD:N ratio required supplementing 
of the incoming SBR flow with an artificial carbon source to 
enhance denitrification and enable a high percentage removal 
of nitrogen in the SBR. 

Designing the plant for cold weather was also a challenge, 
with recorded air temperatures of -6°C being common and 
wastewater temperatures often being less than 10°C. Heat 
transfer theory was applied, resulting in the insulation of 
pipework and the provision for heating of some chemicals. 
Stagnant flow in pipework was avoided and some unit 
processes have been programmed for periodic pulsed operation 
to prevent freezing. 

Nitrification inhibition
Some difficulties were experienced in early 2014 just two 
and a half months after commissioning with poor treatment 
being achieved by the SBR tanks. After some investigation, it 
was discovered that a local contractor had been contracted 
to provide portaloos for a temporary military exercise and 
he was regularly discharging portaloo contents into the sewer 
network. The products used in these portaloos for odour 
control are antimicrobial and were having an adverse effect on 
SBR treatment. While these portaloo discharges may have been 
acceptable in small quantities, during army exercises 75 to 100 
portaloos were being emptied every three days into the plant’s 
relatively small 800m3/d inflow. 

The portaloo discharges inhibited nitrification in SBR 1. SBR 
2 was then used to reseed the affected SBR tank with activated 
sludge. SBR 1 fully recovered in seven to 10 days following 
reseeding and ammoniacal nitrogen concentrations returned to 
normal (< 5mg/L). The ability to reseed an affected tank has 
proven very useful and this is one of the advantages of a dual 
SBR system and an allowance should be made in any design 
to enable the operator to transfer activated sludge between 
process tanks. 

To prevent future recurrence of the portaloo discharges, 
the portaloo contractor is now required to use a wastewater 
treatment friendly product that relies on enzymes for odour 
control. No issues have been experienced at the plant since this 
new product was introduced. 



Temperature
Wastewater temperatures declined to 
8°C during/after snowfall in mid-July 
2014. While it would be normal to expect 
a drop off in nitrogen removal at these 
temperatures, interestingly no negative 
effects were seen on the nitrification and 
denitrification ability of the SBRs.

Onsite sampling
Troubleshooting of performance 
difficulties in a WWTP can prove 
difficult, particularly given the seven-day 
turnaround time of any effluent sample 
sent to a laboratory for analysis. To 
overcome this, PDP staff and the plant 
operators utilise a colorimeter allowing 
real-time measurement of ammoniacal 
nitrogen, nitrate, nitrite, dissolved reactive 
phosphorus (DRP) and suspended solids 
(SS). This has proved to be an invaluable 
tool for the operator as it allows him to 
make proactive adjustments to the plant 
control. The colorimeter results were 
compared against a laboratory sample 
and were remarkably similar for the 
nitrogen species and within acceptable 
limits for DRP and SS. 

Plant performance
Median effluent results for the plant over 
the last 12 months (May 2014 to April 
2015 inclusive) are shown in Table 1. The 
plant is showing comfortable compliance 
with all parameters. 

Nitrogen removal can be improved by 
increasing the carbon dosing rate which 
reduces residual nitrate concentrations. 
However, this has operational cost 
implications and for this reason nitrogen 
concentrations are maintained at a 
comfortable level of compliance. 

Conclusion
PDP has worked alongside NZDF 
throughout the full project lifecycle of 
the Waiouru Sewage Treatment Plant 
Upgrade which was commissioned in 
early 2014. 

The new plant has significantly reduced 
the discharge of nitrogen, phosphorus, 
faecal coliforms, BOD and suspended 
solids to the Waitangi Stream. PDP’s 
work has included consenting, detailed 
design, contract management, operational 
assistance and operator training which has 
provided NZDF with a highly functioning 
WWTP that will serve Waiouru. WNZ 

REMOTE OPERATION USING SCADA
PDP has been providing operational assistance to NZDF since the plant was 

commissioned in early 2014. Operational assistance is provided remotely (using a 

SCADA connection) and monthly site visits undertaken in order to provide training to the 

existing plant operator. 

A SCADA link is used by PDP staff from the Auckland and Tauranga offices to remotely 

access key information from the plant such as flows, dissolved oxygen, pH, temperature, 

valve positions, equipment status and tank wastewater levels. The development of 

the SCADA system was discussed in some detail within the construction contract 

documents and with the contractor’s programmer throughout construction to ensure it 

provides the correct level of detail in an “easy to use” format. 

The SCADA link also provides monitoring trends which are invaluable for 

troubleshooting purposes. A well performing SCADA link is a key requirement in providing 

operational assistance to any technologically advanced WWTP. Screenshots of the 

SCADA system are shown in Figures 3 and 4.

Figure 3

Figure 4

Figure 3

WATER NEW ZEALAND PLANT DESIGN

40    l    www.waternz.org.nz



JULY/AUGUST 2015  WATER NEW ZEALAND    l     41

 WAIOURU SEWAGE TREATMENT PLANT: EFFLUENT DISCHARGE COMPLIANCE

PARAMETER UNIT MEDIAN CONSENT LIMIT

Biochemical Oxygen Demand mg/L 2 20

Ammoniacal Nitrogen NH
4
- N mg/L 0.54 5

Total Nitrogen mg/L 7.7 12

Soluble Inorganic Nitrogen mg/L 6.5 10

Total Suspended Solids mg/L 13 25

Total Phosphorus mg/L 0.74 0.9

Dissolved Reactive Phosphorus mg/L 0.04 0.7

E Coli MPN/100 mL 1 1000

Faecal Coliforms CFU/100 mL 1 2000

Table 1 

Telephone:   +64 (09) 579 2633
Email: engineer@applied-inst.co.nz